
Roll Center Adjustment - The roll center adjustments affect the natural mechanical ability of the car to roll in
the corners. The closer to parallel the upper and lower arms are, the more mechanical roll the vehicle will retain. The
P1100 has 7 independent roll centers for the front and the rear of the vehicle to give the advantage of tuning the roll
to suit a particular track.

Shock Angle Adjustment - The shock angle adjustment affects how progressively the vehicle rolls into a
corner or in transition. The more angled toward the center of the car, the more progressive the dampening and shock
rate. This allows for fine tuning of vehicle reaction to the road surface and its irregularities.

P1100 Replacement Parts List

P1100P1100 Graphite Chassis Set for the MR4TC$115.99
P1100rP1100r Graphite Chassis Set for the MR4-Rally$115.99
P1101P1100/MR4 Main Chassis$75.99
P1102P1100/MR4 Upper Deck$34.99
P1103P1100 Chassis Stand-Off Set$7.99
P1104P1100 Steering Spacer Set$3.99
P1105P1100 Battery Hold Down Kit$7.99
P1106P1100/MR4 Front Shock Tower$11.99
P1106rP1100/MR4 Rally Front Shock Tower$11.99
P1107P1100/MR4 Rear Shock Tower$15.99
P1110P1100/MR4 Transponder Mount$3.99

P1100 Performance Chassis
 for Yokomo MR-4TC

©1999

1230-P  N Jefferson Street Anaheim CA 92807 • 714.630.9015 • 714.630.6250 FAX • http://www.penguinrc.com

Part Number: P1100



Velcro™

Strap Cutting:
1. Cut Velcro™ Strap into 2 pieces
     (M110 & M140)

2. Cut or punch holes (   ) M5 from
    end, M7 apart, as shown

Shaded Images are existing parts

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

M3x6 Flathead Screw
(x2)

Other parts included:
Graphite Plates (x3)
Fiberglass Plate (x1)
Aluminum Spacer (x2)
and Velcro™ Strap (x1)

Shaded Images are existing parts

Other parts included:
Graphite Plates (x2)

and  Aluminum Post (x2)

Direction 1

Direction 2

M3x8 Flathead Screw
(x2)

M3x6 Flathead Screw
(x4)

M3 Nyloc Nut
(x2)

M3 Jam Nut
(x4)

M3 Washer
(x4)

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

M3 Jam Nut
(x2)

M3x1x9 Washer (chrome)
(x1)

M3x1x9.5 Washer
(x4)

M4x1x9.5 Washer
(x8)

M3 Washer
(x2)

M3x9x1 (chrome)

M3x10 Flathead Screw
(x2)

M3x6 Panhead Screw
(x2)

Shock and Camber Link
positioning

Kit Plastic
Spacer

Shock and Camber Link
positioning

Kit Plastic
Spacer

P
art 2Loop

M110

Hook

P
art 1 Loop

M140


